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Asbestos in Materials Individual Results : Round 083 : 083 AIMS R83

For Laboratory Number : - Wartig Nord Analytik GmbH
Report Issued 29/10/2024 11:59:20

Report No. 083/297/18597/ 38163

Your Performance Score 0

Your Performance Classification Good

Your Score This Round 0
[ Semple Your Resuk Assigned Result Sample Score
1 Crocidolite , Amosite, Chrysotile | Crocidolite , Amosite, Chrysotile 0
2 Anthophyllite Anthophyllite 0
3 No Asbestos No Asbestos 0
4 No Asbestos No Asbestos 0
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